Illustrated Parts Book Addendum: Surfer

Comments

Transcription

Illustrated Parts Book Addendum: Surfer
Illustrated Parts Book Addendum: Surfer
Parts not shown in manual
Part no.
D12051
D12052
D12066
D14215
D15025
D15026
D15031
D18110
D18134
D18192
D18193
D18195
D18198
Description
Replaced By D22215
Battery Tray Support
Bracket, Wheel Motor Mount
Lug Stud, Drive Wheel
Side Support LH
Side Support RH
Engine Deck Weldment
Rear Wheel Hub (for the 18 x 8.50)
Rubber Gromments
Tire, 18x8.50-8
Tire, 18x7.50-8
Rim, 18x8.50-8
Rim, 18x7.50-8
Page no. Figure #
2
1
2
1
2
1
2
1
2
1
2
1
2
1
2
1
2
1
2
1
2
1
2
1
2
1
D12002
D12098
D12106
D13011
D13022
D13036
D13039
D15022
D15023
D15047
D16000
D16001
D35033
Console, Old style w/ toggle PTO switch
Console, Current style
Retainer Tab, PTO Switch
Rod, Pivot
Slip Swivel, Platform J-hook
Brake Bushing
Brake Latch Bushing
Thigh Plate Weldment
Handle Mount Weldment
Brake Pedal Weldment LH
Spring Platform Update
LH Parking brake kit
LH Brake Bracket Weldment
4
4
4
4
4
4
4
4
4
4
4
4
4
2
2
2
2
2
2
2
2
2
2
2
2
2
D13003
D13023
D13024
D15151
D18003
D18076
D33007
D38035
D38065
D38066
D38067
D38068
Caster Wheel Bearing Sleeve
Spacer, J-Hook Flat Idler
Spindle - Top Pulley Spacer
Pin, 48" Chute Pin
Idler Arm - Bearing Bushing
Caster Support Bushing
Spacer, 13" Caster Wheel
Tapered Roller Bearings w/ race - 13" Caster Wheel
13" Caster Wheel Seal
13" Caster Tire
13" Caster Spacer Tube
13" Caster Stop Tube
6
6
6
6
6
6
6
6
6
6
6
6
3
3
3
3
3
3
3
3
3
3
3
3
D12027
D12064
D13010
D14160
Bracket, Clutch Mount
Rear Cover for Hydro Pulley
Spacer - Engine Crankshaft
Washer, 1/4" Heavy Washer
8
8
8
8
4
4
4
4
D14204
D14213
D15009
D15036
D18003
D18067
D18145
3/8 Washer, 1/4" Thick - Platform Bolt
Bolt, m6x14 for Pump Pulley
O.P.C. Weldment
Plunger, OPC Actuator
Idler Arm - Bearing Bushing
Key, M5xM28 Hydro Pump Pulley
Key Sq. 1/4" Taper, Engine Pulley
8
8
8
8
8
8
8
4
4
4
4
4
4
4
D14043
D14197
D14198
D14212
D15010
D18009
D18010
D18059
D18098
D18144
D18174
D32070
D32071
Internal Flare Fitting
Fitting, Straight
Fitting - Tee - Oil Fill To Pumps
Lever - Pump Release
Rotational Support
Hose, LP Tank to Pump
Hose, Pump to Tee
Square Head Set Screw w/Patch 1/4-20 x 1/2
Fuel Tank - Shut Off Valve
Grommet, Fuel Tank Valve
Cap - Oil Drain Tee
Capacitor Mount (Not shown, Kawasaki units only)
Module Mount (Not shown, Kawasaki units only)
10
10
10
10
10
10
10
10
10
10
10
10
10
5
5
5
5
5
5
5
5
5
5
5
5
5
D18017
D18184
D38182
D38027
Wiring Pigtail, Kohler
Wiring Harness, Kawasaki Manual Start
Wiring Harness, Kawasaki Electric Start
Kawasaki Wiring Pigtail
12
12
12
12
6
6
6
6

Similar documents

EOI for the setting up of Drugs Testing Laboratory

EOI for the setting up of Drugs Testing Laboratory 1. Application form for setting up drug testing laboratory shall be submitted in sealed envelope super scribing “Application for EOI for setting up of Drug testing Laboratory, KMSCL, Thiruvananthap...

More information